EFFECTS OF REDUCTION OF WASTEWATER VOLUMES ON
SEWERAGE SYSTEMS AND WASTEWATER TREATMENT PLANTS

Report to the
Water Research Commission
by
Gina Pocock and Hannes Joubert

VitaOne8 (Pty) Ltd

WRC Report No0.2626/1/18

ISBN: 978-1-4312-0980-4

May 2018



Obtainable from

Water Research Commission
Private Bag X03

Gezina, 0031

orders@wrc.org.za or download from www.wrc.org.za

DISCLAIMER

This report has been reviewed by the Water Research Commission (WRC) and approved for
publication. Approval does not signify that the contents necessarily reflect the views and policies of
the WRC, nor does mention of trade names or commercial products constitute endorsement or
recommendation for use.

Printed in the Republic of South Africa
[...]
centrifuges, incinerators, filter presses, thickening tanks,
drying beds, and landfill capacity should not be affected
significantly as a result of water conservation programmes.

Waste stabilisation lagoon systems

When algal ponds receive a high organic load but a
low hydraulic load, dispersion of the organic material
in the initial stages of the pond systems may be poor.
This results in the release of ammonia-nitrogen and
hydrogen sulphide at high concentrations that may
become toxic to the growth of algae. As a result of
the toxicity, large areas of the ponds may therefore
not be utilized effectively and the capacity of the
systems will be reduced.

The reduction in effective capacity due to toxicity may
necessitate the addition of more ponds in series.

Because relative evaporation and percolation losses are
likely to be higher at the lower-flow, longer retention-time
conditions, it is possible that no increase in lagoon volume
may be necessary and even an increase in capacity may
result. This will need to be evaluated on a per-system basis,
depending on the quality of the final effluent and impact of
increased organic loading.

13




Final effluent quality

Depending on the ability of the plant and operators to
make provision for the reduced flows, the final
effluent may either improve in quality, deteriorate or
stay the same. It is likely that, particularly in plants
relying on biofilters, the ammonia and nitrate
concentrations may be raised in the final effluent. In
extreme cases concentrations of organic material
(COD), phosphates and microbiological
contamination may also be unacceptably high.

This will impact on the quality of the receiving water
body, affecting efforts to improve instream water
quality standards or meet objectives to protect
freshwater ecosystems.

All effort should be made by the WWTW to adapt to lower
flow conditions. Where non-compliant effluent is
unavoidable, stricter discharge standards may need to be
imposed on other WWTW and users discharging in to the
same water body that may have more adaptive flexibility.
Municipalities should engage with DWS as soon as
compliance is compromised.

Online monitoring of control parameters throughout the
plant, such as the DO concentration in the activated sludge
reactor, will allow for immediate response to out-of-spec
readings. Senior process controllers should receive SMS
notifications to enable rapid response.

14




Table 4 Expected impacts and proposed practical adaptation technologies and strategies for designing new wastewater facilities under conditions of long term

flow reduction

Unit Process

Impact / Description

Design Guideline

Emergency bypass or storage dams

Incidences of occasional high flows due to storm
water entering the conveyance system.

Provision should be made to construct adequate
emergency storage facilities at the WWTW to prevent
impact to downstream unit processes and direct bypass of
high flows to the discharge should be avoided to prevent
pollution of the environment.

Mixers should be installed into storage dams to prevent
septic conditions as far as possible, and allowance should
be made to slowly blend the stormwater into the incoming
effluent stream for treatment.

In the long term, stormwater management strategies should
be a priority to prevent mixing of wastewater and
stormwater.

Head of works

Mechanical aerated degritter

Excess organic material may settle with the grit when
reductions exceed 20%, resulting in odour and
disposal issues, as well as potentially disrupting
downstream nutrient removal through reduced
availability of organic material.

Incidences of higher than normal flow introduce slugs
of grit from the conveyance pipelines to the degritter.

The design of new headworks could include size reductions
with some cost savings; however, capacity must always be
provided for the peak wet-weather flows.

It may be desirable to increase the design peak capacity of
grit removal facilities for plants whose sewer systems are
subject to sedimentation and inflow/infiltration because
heavy rains flush accumulated sediments from the sewer
system.

Velocity controlled channel degritter

Velocity-controlled grit chambers are very sensitive to
wastewater flow. If, because of conservation,
minimum design flow falls below the proportioning
range of these grit chambers, excess organic
deposition will occur. With the occasional exception
of velocity controlled grit chambers, reductions of
flows to existing head of works should be readily
accommodated and in all cases could result in an
additional increment of available capacity

Flexibility should be introduced into the design to allow for
some channels to be closed off to maintain velocity in the
remaining channels

15




Primary sedimentation

Large grit load after first heavy rain may carry
through the degritters and enter the primary
sedimentation tanks, clogging sludge draw off lines
and clarifier mechanisms

Reduced flow will increase the residence time of that
basin, increasing the risk of settled solids becoming
septic and producing gas causing them to float to the
top.

The readily biodegradable organic substrate required
for biological nutrient removal and enhanced
phosphorus removal is also consumed under septic

conditions, which may result in poor nutrient removal.

Typical hydraulic loading for primary clarifiers would range
from 32.6 to 48.9 m3/m?2.d for maximum 24 hour flows to
81.5 to 122.2 m3/m?2.d for peak flows. Reduction of flow to
existing sedimentation basins can be readily
accommodated and would be less than the typical design
range. A reduction in wastewater flow of up to 20% would
provide enhanced solids removal, the extent of which would
depend on the nature of the wastewater.

New sedimentation facilities could be designed to be
smaller, particularly in those cases where peak wet weather
flows are handled by standby facilities or attenuated in
equalization basins.

Provision can be made for a return pipeline to recirculate
treated final effluent to before the primary clarifiers to
reduce the retention time and dilute the incoming effluent.

Flexibility could be introduced into the design to allow one
or more PST to be bypassed, reducing detention time in
remaining tanks.

Flexibility to alter the pumping routine by increasing sludge
withdrawal when necessary, perhaps diurnally.

Activated sludge

An increased sludge age and MLSS (mixed liquor
suspended solids) concentration is required to
improve efficiency at higher organic loading rates.

Allow for the installation additional recycle capacity in terms
of both pump and pipe capacity to make provision for
increased return sludge flows.

Allow for numerous treatment units rather than one to allow
for the flexibility to bypass one of the units during periods of
low flow.

Biofilters

Long detention times, poor flow distribution,
blockages and odours

The design should allow for recycle of biofilter effluent to
improve performance.

Flexibility to allow a biofilter to be taken out of service to
improve performance of remaining biofilters.

Secondary clarifiers (activated
sludge) or humus tanks (biofilters)

Poor settling due to increased solids loading.

Rising sludge due to denitrification of biofilter effluent
in humus tanks.

Make provision for the dosing of a flocculent such as alum
to the line from the trickling filter or activated sludge reactor
to the final clarifier to act as a coagulating agent to improve
settling.

16




Bulking in secondary clarifiers due to excessive
filamentous bacterial growth in the aeration basins.

Introduce flexibility to alter the pumping routine by
increasing sludge withdrawal when necessary to reduce
detention time and prevent denitrification in humus tanks.

Allow for recycle water from clarifier back to head of works
to assist in preventing the formation of bulking sludge.

Chemical dosing

Theoretically, an increased ferric chloride dosage
would be needed for phosphorus removal under
conditions of reduced flow and increased loading.

Practically, because of inherent variability in wastewater
characteristics, chemical dosing is usually conservatively
overdesigned and should not be adjusted significantly for
reduced flow. Provision should be made for variable speed
dosing pumps and additional chemical storage if higher
dosing is required, as determined by bench-scale testing of
chemicals under reduced flow conditions.

Disinfection

Improved bacterial kill can be expected at a certain
chlorine concentration at lower flows due to an
increase in contact time, provided the effluent quality
has not deteriorated.

Equivalent destruction of bacteria could in theory be
accomplished in an existing facility by reducing the chlorine
dosage. In new facilities the chlorine contact tank could be
designed smaller to save on capital expenditure, particularly
if other provisions have been made to ensure plant
performance under ow flow conditions to safeguard the final
effluent quality.

Sludge handling

The increase in primary sludge production is highly
dependent on the nature of the specific wastewater
and the design of the clarifier, but should not be very
large.

The necessity for increased BODs removal may
necessitate an increase in waste activated sludge;
total waste sludge production would likely increase
about 1.5% by weight.

Facilities needed to handle sludge including pumps,
digesters, chemical conditioners, vacuum filters,
centrifuges, incinerators, filter presses, thickening tanks,
drying beds, and landfill capacity should not be affected
significantly as a result of water conservation programmes.

Waste stabilisation lagoon systems

When algal ponds receive a high organic load but a
low hydraulic load, dispersion of the organic material
in the initial stages of the pond systems is poor. This
results in the release of ammonia-nitrogen and
hydrogen sulphide at high concentrations that may
become toxic to the growth of algae. As a result of
the toxicity, large areas of the ponds are therefore
not utilized effectively and the capacity of the
systems are reduced.

The reduction in effective capacity due to toxicity may
necessitate the addition of more ponds in series. Designers
should provide for additional anaerobic pond capacity.

Relative evaporation and percolation losses are likely to be
higher at the lower-flow, longer retention-time conditions, so
it is possible that no increase in lagoon volume may be
necessary and even an increase in capacity may result.
This will need to be evaluated on a per-system basis,

17




depending on the quality of the final effluent and impact of
increased organic loading.

Final effluent quality

Depending on the ability of the plant and operators to
make provision for the reduced flows, the final
effluent may either improve in quality, deteriorate or
stay the same.

Non-compliant effluent will impact on the quality of
the receiving water body, affecting efforts to improve
instream water quality standards or meet objectives
to protect freshwater ecosystems.

All effort should be made to design the WWTW to be
flexible and adapt to lower flow conditions.

Municipalities should consult with DWS to determine the
most suitable manner to mitigate impact to the water quality
in the catchment, which may require the enforcement of
more stringent discharge limits.

18




5 Effects on water re-use programmes

Water re-use is likely to become more prevalent in many municipalities going forward, with some
already having implemented this, or at feasibility stage. For example, the City of Cape Town and the
town of Beaufort West have already implemented water re-use programmes, with Beaufort West having
implemented direct potable re-use, and the City of Cape Town using wastewater effluent for irrigation
and industrial process water. The Ekurhuleni Metropolitan Municipality in Gauteng has conducted a
feasibility study for wastewater re-use for future implementation.

Wastewater reclamation plants may require predetermined effluent quality, and drought conditions
impacting on the final effluent compliance may impact the performance of any reclamation plants, and
may also affect the design for planned plants. A major issue for water authorities contemplating
recycling wastewater is that, as water becomes scarcer, programmes are developed to increase the
efficiency of water use and there is an increase in the price of water to consumers. Both serve to lower
the amount of wastewater available for recycle, which would be exacerbated by drought conditions.
This may mean that municipalities might be unable to supply their re-use customers with the volume of
reclaimed water they are obligated to contractually. Depending on the relative costs of internal water
recycling compared with freshwater supply and discharge costs, it may be economically viable for
private firms and industries to invest in water recycling and thereby further reduce outflows of
wastewater. Investments in internal wastewater recycling by industries may reduce their freshwater
intakes by up to 95% (Luckmann et al., 2016). This in turn will result in further reduced revenue to the
authorities.

The increased salt concentration as a result of flow reduction on wastewater reuse for crop and
landscape irrigation and industrial uses is not expected to have a noticeable impact on nett benefits
(gross benefits less costs) of water conservation. Thus, water conservation should not be
counterproductive to wastewater re-use. However, adequate information should be obtained for specific
constituents affecting proposed wastewater re-use projects, particularly when intended for irrigation.
The data should include, as a minimum, analyses of total dissolved solids (TDS), hardness and boron
concentrations as well as the sodium absorption ratio.

6 Environmental and health implications

Lower minimum flows in rivers due to drought conditions imply less volume for dilution and, hence,
higher concentrations downstream of point discharges such as wastewater treatment works (WTWW).
This could affect efforts to improve water quality standards or meet quality objectives to restore and
protect freshwater ecosystems. As treated wastewater becomes a larger fraction of surface water flow,
an increase on the concentrations of selected wastewater contaminants, including conductivity, nitrate,
and pharmaceuticals and endocrine disrupting compounds (EDCs) is likely in the rivers receiving
WWTW discharge. This may ultimately place more pressure on WWTW to comply with even more
stringent discharge standards (Whitehead et al. 2009), and may result in stricter by-laws being imposed
on local industries. While occasional algal blooms in summer are a natural feature of the river ecology,
the frequency and intensity of these may increase. When an algal bloom occurs, there are large diurnal
variations in dissolved oxygen and, on poor-quality rivers, low oxygen levels can be exacerbated by
pollution events during summer low-flow conditions.

In many of the rural areas, and in particular during severe drought, communities are dependent on
natural streams to wash themselves as well their clothes and eating utensils. When the discharge from
wastewater treatment plants is the only water available in the region, the risk of infections and spread
of diseases may be unacceptably high.

19



An important consideration is that a drought is often terminated by heavy rainfall. The initial run-off from
contaminated areas may be highly polluted. The risk of transmittance of diseases and pollution of water
courses are therefore initially very high after the end of a drought.

It is important that municipalities enter consultative processes with industries as soon as low flow
conditions are experienced in order to warn them of potential adjustments to the local by-laws and
tariffs. Local communities, particularly those dependant on the rivers for personal hygiene and washing
purposes, should be educated on the risks of higher pollutant loads.